)

3ATBEP/IDKEHO
Haxkas Minicreperga OX0poHHu
3/10poB’st Ykpainu

H 02 ALY Ne /250

Peecrpauiiine HOCBITYeHHs]

LA 18G4 fro Jor

Kanina DPapmaceoTakas Jlimiren, Inxis

3astenuk, kpaina: Cadila Pharmaceuticals Limited, India

Kaniaa PapmacboTHKAT3 Jimires, Injis

Bupo6uuk, Kpaina: Cadila Pharmaceuticals Limited, India

Eram6yrony I iapoxJopux 400mr Tabéaerkn
Ethambutol Hydrochloride 400mg Tablets

TalbJNETKH, BKPHT] TLIBKOBOO 060I0HKO0 o 400 mr
Ne 100 (10x10), Ne 672 (28x24) y Omicrepax
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KOPOTKA XAPAKTEPHCTH A JIKAPCBKOT' O 3ACORY
PEKOMEHIOBAHA BLIILIOM NPEKBAJI®IKAIIT BOO3

Lla xopomxa Yapakmepucmuxa  nikapcorozo 3acoby  npucesyena sacmocyeannio
NiKapcvroeo 3aco6y, cxeanenozo Biodinom 3 npexeanighivayii JKAPCLKUX  3ac06is BOO3

PeKOMeHOaL;ii 000 sacmocysanusa ocnosani ng pexromenoayisx BOO3 ma g Inpopmayii 6io
cyeopux pezynamoprux opzanig. *

Jikapcokuii sacié yoyce ompumamu 003ein na dodamogyi abo inwuii cnoci6 3acmocysanms
610 Hayionanbyyx pegyiamopuux opzanie. :

i

*https://extranet.who.int/pqweb/sites/default/ﬁles/documents/ 75 %ZOSRA%ZOclan'ﬁcation_F eb2
017_newtempl. pdf
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1. HA3BA JIKAPCBKOI0 3ACOBY
[TBOO0S Toproga Hasga]'

2. AKICHUM TA KUIBKICHUI CKJIAJL

Koxna TabieTKa, BKprTa IUTIBKOBOIO 000II0HKO010, MicTHTE:
Etam6yromny FLIpoXIopHIy 400 M

Kosxna ta6nerxa MICTHTb cOpGiT 2,8 Mr

Hosnuii mepenix AOHOMDKHUX pevoBRuy JUB. Y po3iii 6. ]

3. JIKAPCHKA DOPMA

Kpyrmi, ABOOMYKIL, BKPHTI IIIiBKOBOIO 000JIOHKOIO TabeTky BiJ1 61I10T0 110 Maifke Oinoro
KOILOpy, ritaneHski 3 060x Gokig.

Tabnerkn ge CJIIJT JTiIHTH.

4. KJITHIYHI XAPAKTEPUCTUKH

4.1 TepanepTuyni HoKa3aHHs
[TB008 Toproga Ha3Ba] 3aCTOCOByeThes B KOMOIHAINT 3 iHmmMy IIPOTUTYOEPKYIHO3HUMHU
TIpeHapartaMu 11 JtikyBamms MYJIBbTHPE3HCTEHTHHX bopm TyOepkynbo3y (MP Tb), mo
cnpuanseni Mycobacterium tuberculosis.

4.2 Cnoci6 3aCTOCYBaHHA Ta 7031

Jo3yBanus

3aco0amMu 1St TiKyRams MYJIETHPE3HCTCHTHUX (DOPM TyOepKyb03y.
Tpusanicts nikysanms SQICKUTH BiJ KoMOGiHamii TKapChKHUX 3aco0iB, 1o 3aCTOCOBYIOThCS
pazom 13 [TB0OS Toproea nassal. Cmig B3stH 0 yBarv oimiiiHi HamioHaneHi Ta/abo
MDKHApOIHi PEeKOMEHTanii, HalpHKIIay pexkomenaanii BOO3,

Lopocni
Jl03a cranoBuTE 15-25 MYk MacH TiJla OJMH pa3 Ha J00y.

Kinekicts 2 2 3 3 3
TabeTok

npenapaty[ TB00S

TOProBa Ha3Ba] B S

Toproei nazeu ne npekBanidikyroThes BOO3. Le BinnosinanbuicTs HALIOHANLHUX peryy 1T0DHY
JIKapChKUX 3ac06is.

Jlo6osa no3a, | Jlianasonn macu Tina IalliEHTIB BiKoM Bix 15 POKiB
3QIIEXKHO BiJl MacH | 30 — 35 kr 36 —45 kr 46 — 55 xr 56 — 70 kr
TiJIa
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Himu oo 15 POKIg

Ho3sa cranoeuts 15-25 MI/KT MacH Tina OZIMH pa3 Ha 106y:

Ho6oBa noza,
3aJI€XKHO BiJ Macy
Tija

Kinexicrs Ta6erox
Iipenapaty[ TB00S
Toprosa Ha3pa]a6o

Hianasony sary NAUIEHTIB Bikom 110 15 POKIB

5-6kr | 7-9kr 10-15kr | 16- 24-30kr | 31- >34kr
2357 34xr
a
00’emy AHUCTIEProBaHO]

3Mr® [ 4M® |6 v I ta6 |1 a6o 2tab | (> 14
1% 1a6 pokig) °
TabneTkn

a (9 . . .
ITe o6esr, 1CJI1 Toro, sk onHa Ta6rerka Oyna 3mimana 3 10 MJI BOJH.

193

Sxmo knipenc KpeaTuniny menmre 3() MJI/XBHIIHHY, €TamOyTOII Crijp 34CTOCOBYBATH B 03] 15-25

Ockinbku mitn me MOXYTb OBiTOMUTH 1O TOKCHYHI eeKTH Ha oko BIJL 3aCTOCyBaHHs aGo
MCHII HMOBIPHO, 1m0 BoOHK MOXYTb 1€ 3pOGHTH, HoBHHEHA OyTn norpumana 0co0IMBa
00epeKHICTS 3 Iicro I'PYIIOKO ManieHTiB,

Ypascenns neviyxy

SHIKCHHS HOTro eeKTUBHOCT].
VY pazi NPOIIYCKY 103H 1rr0 HO3Y CHil MpuMHSTH AKOMOTra ImBHIIIE. Onnak, sxmo IIpUHoM
HaCcTynHol 3amianoBanoj A03H Hacrae mporsrom 6 TOMMH, BapTo mpomycruTy IIpUHOM Ta

JIMIIE YacTHHY 06'eMy (sk 3a3Ha4€HO B Tabnumi BHIIIC).

4.3 llporunokazanus
* IlinBumena 9YTIHBICTL J10 eTambyTony a6o Oynb-s1K0i omomixmof PCYOBUHM B ckiaji
[TB008 Topropa HasBa] Pt

* Hanientu, 3 Binommm HEBPHUTOM 30poBoro meppa Ta IIOraHUM 30poM, . aKI;;Q,,\I{HiHT HO
BCTaHOBIIEHO, 1110 3acTocyBanmHs €TaMOyTONy MO/IHBE, Ao //

4.4 Oco6upj 3aCTEpeKEeHH Ta HaJICHKH] 3axonu Oeznexu npu 3aCTOCYBaH
opyuienns Pymryii nupox:

o,
L=
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Toxcnyni edextn yacrime CTIOCTEPIraloThes, AKIIO MOpYIIeHa (yHKIIis HUPOK. 30Kpema, Y HX
TALIEHTIB CITiJ peTeNbHile KOHTPOTIOBATH TOCTPOTY 30py.

Topywenns sopy

EtamOyTon mae Toxcuummit BIMB Ha 04i, TOMY IAWi€HTIB CIix IONIEPETUTH PO Te, IO
HEOOXIHO MOBIXOMISTH TIPO GyaBb-AKi 3MiHH rocrpotu 3o0py. Ilepen mowarkom mikyBanus Ta
KOXHI 4 TWKHI TIi]1 yac miKyBaHHS PCKOMCHIIOBAHO ITPOBOJUTH O(TATLMOIIOTIYHE OOCTEKCHHS.
Bono noenmme BrmowatH ominky TOCTPOTH 30Dy, NHOJA 30py, CUPHHHATTS KONBLOPiB  Ta
odranbMockonito. JIng nanicHTiB i3 Banamu 30py abo HHPKOBOKO HEIOCTATHICTIO YacTOTy I[UX
00CTe)eHb CITi I 30iMbIMyBaTH 0 KOKHOTO APYTOro abo TPETHOTO THIKHS JIKyBAHHS.

[lauienTiB, sKi He MOXYTH MOBITOMHTH PO 3MIHHM TOCTPOTH 30Dy, CIiJ OLIBLI pETENLHO
KOHTpOIOBaTH IMOAO Oyab-KHX IIOTIpINEeHb mix wac JIKYBaHHS  eTaMOyToNoM. JiTsam
MOJIOJIIIIOTO BiKy Ta 0c00aM, SKi MaroTh TPYAHOLIl Y CILIKYBaHHI, 6aThbKaM UM iHIIMM WieHaMm
CIM'T Cllill HazmatH pexoMeHzauii 1moo HEOOXIJHOCTI MOBIIOMIATH IIPO 1106i9Hi edexrn 3 Goky
OpraHiB 30py.

JlikyBaHHA eTaMOyTONOM CiIiji Heraitno TIPUITHHUTH [IPY PO3BHTKY MOPYIIEHb 3 GOKY OpraHis
30py (B. po3in 4.8).

Topywenns ¢pynxyiii newinru

[TamienTam, y Sxkux 3°SBIsSIoThCS CHMIITOMH, IO CBIAYATh LIPO TENAaTHT, abo sKi BIIYYBarOTh
3arajlbHe He3/1y)KaHHs, CIIi/l epeBIpUTH (HYHKIIIO TTEeYiHK.

[TBOO8 Toprosa masma] micTuTh copbir. IlamieHTn 3 piKicHHMH cragKOBHMH 1pobaemMamy,
IIOB’SI3aHUMH 3 HETIEPEHOCHMICTIO $pykTO3M MOXYTH BimuyBaTH CHMITOME HENEPEHOCUMOCTI
IIpH HOro 3aCTOCYBAHH. -

4.5 Bzaemonuis 3 iHmumu JIKAPCHKHMH 3ac00aMu Ta iHImi dbopmu B3aemonii

AJIOMIHIIO TigpoKcu T 3HIKYE BCMOKTYBaHHs eTamOyTony. Ilin yac nikyBamus IpenapaToM CIIij
3aCTOCOBYBATH JIIKAPCHKI 3aCOOM IS 3HHKEHHS KHCIOTHOCT] abo aHTALMIM, SKi He MIiCTATH y
CBOEMY CKJIaJ] aJIFOMIHIIO T1IPOKCHI.

4.6 ®epruibHicTh, BarirHicTh I TakTanis

Bazimnicmy

€ noBiOMICHHS IPO OdTanEMONOriUH] BIIXMIICHHS, 10 BHHHKAIOTE Y HEMOBJIAT, HAPOKEHNX
KIHKaMH, Ki OTPUMYIOTE IPOTHTYOEPKyYIIBLO3HY Teparrifo, 110 CKJIany sIKOI BXOIUTH €TaMOyTOI.
Tomy [TB008 toprosa Ha3Ba] CNiJ 3aCTOCOBYBATH JIMIIE TOZi, KOJNM OYiKyBaHa KOPHCTH
HepeBaxkae Oyab-sIKUil PU3HK Bij 3aCTOCYBaHHS.

Tooysanns 2pydoo

EtambyTon mponukae y rpynHe Monoko. OnHaK, He NOBiTOMIBLIOCEH IIPO PO3BUTOK IOOIYHHUX
Peakuiif y niTeil, SKUX TOLYIOTH TPYAbMU Matepi, IO IpHHAMAIOTEH eramOyTon. I'pynne
BUTONIOBYBAHHS HE PEKOMEHJYEThCA IILJ 9Yac JiKyBaHHS npenaparom [TBOO8 Toprosa mazsal,
KpIM BHIIAJKiB, KOJH KOPHCTH Bij TPYTHOrO BUIONIOBYBAHHS JUIS IUTUHH [EPEBaXKac MOKIIHBI
PHU3HKH.

Depmunvricme

Hemae manux npo Brms eTaMOyTOJTy Ha epTHITBHICTD.

[Mamienram, y sxux HOTIPITYETHCS 3ip mij yac JIKYBaHHS €TaMOyTQRew,
aBTOTPAHCHOPTOM ab0 IHIMUMH MeXaHi3zMaMuy. |
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[TamienTam He ciig kepyBarn ABTOTPAHCIIOPTOM a0 IHINMMHM MeXaHi3MaMH, SKIO y HHX
CIIOCTEPIralOThCs  Taki HOGIYHI peakmil, sk OHIMIHHS, IapecTesis, 3amaMoOpOYeHHs abo
HOPYIIEHHS Opi€HTAl].

4.8 Hebaxani edexn

Haiipaxymsimmmu no6iasuMy peakitisvu eTaMOyTONy € peTpoOyILOAPHHIT HEBPHT 31 3HHIKCHHSIM
T'OCTPOTH 30Dy.

IloOivmi peakmii, siki BBAKAIOTHCH, K MIHIMYM TOTEHIIHHO TIOB'S3aHEMH 3 eTaMOyTOJIOM
TepepaxoBaHi HIDKIE 32 CHCTEMAMH TiNia, KITacaMy OpraHiB Ta 9acToToro. YacTora BU3HAYAETHCS SIK
myxe yacti (1o 1 3 10 manienris), gacti (8ix 1 3 100 1o 1 3 10), Hewacri (sig 1 3 1000 o 1 3 100),
pinkicui (i 1 3 10000 1o 1 3 1000) a6o Jyxe pinkicui (Menme Hix 1 3 10000) Ta «yacTora
HEBIJIOMay.

Ilopymenns 3 60Ky HepBOBOI cHcTeMH

piokicHi nepudepHIHmii HEBPMUT, nepudepuyna
He#ponarid, mapecresis (0CoOIHBO KIHITIBOK),
OHIMIHHS

oyoice piOKicHi JIC30Pi€HTaIlis], 3aIaMOPOYEHHS, TOJIOBHHE GLITb

Ienxivni posaaan

oyoHce pioxicHi ] CILTYTaHiCTh CBIIOMOCTI Ta TaJFOIMHAILT

Ilopymenns 3 60Ky NLTyHKOBO-KHIIKOBOI0 TPAaKTy

Yacmoma nesiooma s e HyJI0Ta, OJIFOBAHHSI, AHOPEKCisl, METEOPH3M, GLITh
Y XKHMBOTI, Jiapest

Ilopymenns 3 60Ky renaroOLTapHoi cHcTeMH

oyoxce pioKicHi IEYiHKOBA HEJIOCTATHICTD

yacmoma negiooma ICIIATUT, OKOBTSIHUI, IJBHINCHHS pIBHS
IEYiHKOBHX (hePMEHTIR

Ilopymennsi 3 60Ky HUPOK Ta ce40BHILTLHOT CHCTeMH

oyrce pioKicHi HE(PPOTOKCHYHICTB, BKJIFOYAIOYH
IHTePCTHIIATbHIH HedpuT

O¢ransmotoriuni nopymenns

Heyacmi HEBPHUT 30POBOTO HEpBa (3HMKCHHS TOCTPOTH
30py, BIpara 30py, CKOTOMa, JaIbTOHI3M,
HIOPYIIEHHs. 30Dy, NedeKT Iojst 30py, OUIb B
0Yax)

Ilopymenus 3 60Ky KpoBi Ta JiMbaTHaHOI cucremMu

pioKicHi TPOMOOITUTONIEHIS

oyarce pioKicHi JICUKOIICHIST, HeUTPOIEHis

Iopymenns 3 60Ky qMXAILHUX NLISAXIB Ta cepesoCTiHHS

oyoice pioKicHi ITHEBMOHIT,  JIereHeBi iHbiTsTPaTH 5
cosuHodIIEr0 a0 Ge3 Hef . 4

Merabo.riuni Ta xapyoBi mopymenust

Heyacmi rinepypuKkemis 1z v
0yorce pioxkicHi rojarpa

Hopymenns 3 60Ky iMmyHHOT crcTemu
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@y%e PIOKIcHI TIePYyTIHBICTE, aHadiTakToimi peakiii (IuB.

TakOX  «OpymeHHs 3 OOKy wIKipu Ta
TIIKIPHOT KIITKOBHHMY)

Hopymenns 3 6oky mkipu Ta OUIIKIPHOT KIIITKOBHHH

PIOKicHi BHUCHUTII, CBEPOLX, KPOIMB'SIHKA

Oyaice pioKicHi DOTOYYTIIMBHY  JTHINACTIONIOHIH BHCHII,
Oynbosumit  mepmarmt, cumapoM CriBerca-
JKoHCOoHa, emitepmabamil Hekponis
Hopymennsi 3 Goky onopHo-pyxosoro anapary Ta CIoJyYHOI TKAHHHH

@y:)fce DIOKicHI | 6o B cyrirobax

Hosioomnenns npo nidospy na nosiuni pearxuyir

HoBimomnennst npo mimo3py Ha moGiumi peaKii micns mpH3HAYCHHS JIKapCBKOTO 3acoby €
BaxyuBuM. Ile nmo3sBomse mocTiitHo CIIOCTEPIraTH 3a CIiBBiAHOIICHHSM KOPUCTH/PH3UK
JIKapCHLKOro 3acoby. Memuunmm IPAiBHAKAM CIIJ IIOBiOMIATH mpo Oynb-sIKi IIOTEHMiiHI
mobiuni peakuii Bnacuuky peecTpaniifHoro mocBigyeHHs a6o Yepe3 HalllOHABHY CHCTEMY
3BITHOCTI, AKILO TaKa icHye.

4.9 IlepenoszyBanns

Cumnmomu

HImyHKOBO-KHIIIKOBI po3nany, OMOBAHHS, JTMXOMAHKA, TOJOBHHI OuIb, aHOpEKcCis, 3aIIaMOPOYCHHS,
TaIIONMHALT Ta HOPYIIEHHS 30Dy. e o

Jlikyeanns

He icmye cnemudiunoro AHTHJIOTY 1 JIKYBAaHHS IIOBHHHO OyTH HiATpUMYyroYnM. BiroBadns Ta
TIPOMHBAHHST IITYHKA MOXKYTh OYTH eeKTHBHIMH, SKIIO TX PO3M0YaTH NPOTATOM JEKIIBKOX TOIHH
MiCIIs TIepeio3yBaHHs. SIKIo IIPOBOJUTH TEPAIIIFO Mi3Hille, eeKTHBHUME BBAKAIOTHCS reMo/tiasi3
abo IepHTOHeaTbHMIA a3,

5. PAPMAKOJIOI'TYHI BJIACTUBOCTI
5.1 ®apmaxoaunamiuni BracTHBOCTI
Tepaneptnuna rpyma: 3acobm, mo mioTE Ta MiKoGakTepii (mpemapatu s JIKyBaHHs
Tybepkympo3y). Kox ATC : JO4AKO02.

Mexanizm 0ir

Eram6yTon y pexomenmoBanmx mozax mac OaxrepiocTarnunuii edexr. Bin mae Jy’)Ke HEBEIHKY
CTEPIITI3aIiifHy aKTHBHICTb. Moro Mexanizm Jii HeBimoMuii, ae BBAXKAETHCS, 1[0 MEXAHI3M HOro
Al monsTae y raasMyBamHi CHHTE3y KJIITHHHOI CTiHKH, 3aI06iraroud BKIIOYCHHIO MIKOJIEBHX
KHCJIOT, 1€ 3yNUHSAE PO3MHOXKEHHS KIIITHH 1 MOKe TIPU3BECTH N0 3aruberni KinituH. EtamOyTon
AKTUBHUH JIHIIIe IPOTH GAKTepiii, 110 HepesKHBAIOTS IIOJILT KITITHH.

Erambyron axTuBHMI BigHOCHO NPakTHYHO BCIX WTaMiB Mycobacterium tuberculosis ta M
bovis, a Taxox aKTHBHHIL NPOTH IHIMX MiKOGaKTepil, Takux sx M. kansasii. IIpu 3actocysanni
€TaMOyTONy AK MOHONpemapary s MIKYBaHHS TyOepKyNIb03y, CIIOCTEPIraBCsl PO3BUTOK
PE3UCTEHTHOCTI GaKTepiif 10 JiKapcHKOro 3aco0y. Po3BuToK pesncrenTHOCT] HenependayyBanuit
1 Moxe BinOymarmes moeramno. He Oymo 3adikcoBano IIEPEXPECHOI PE3UCTEHTHOCTI Mix
€TaMOYTOJIOM Ta IHIIUMH IPOTUTYOEPKYITHO3HUMH 3aCO0aMH. Etam6yTon YIOBIIBHIOE 260
3arnodirae MosBi pe3UCTEHTHOCT] MIKOGaKTepiii 10 mpenaparis IpH HOro 3acTocyBaniii  ARIIME
IPOTUTYOEPKYITHO3HUMH 3aCO0aMH. N

e

o

“Yonm
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5.2 ®apmakokineTHYHI BJIacTHBOCTI

XapaKTepUCTHKH BCMOKTYBaHHs [TBOO8 Ttoproea masea]

3BIT 3 OLIIHKH JKapChKOro

LA

Wi

Civenn 2021
3acody BOO3

Yactuna 4

Oynu Bu3Haueni micis npuiiomy

npenapary EramOyrony TIAPOXJIOpHIY Tabrerok mo 400 wmr 3JI0POBHMH  JOOPOBOJIBLSIMHA

HaTtmeceple HACTYIIHUM YHHOM:

®dapMaKkoKiHeTHYHA 3MiHHA

Cepenane 3navenns * (+ CTaHJApPTHE
BIIXHJIEHHS)

MakcumansHa KoHIeRTparyis [ )

1539 (£ 446) ur/™mn

Ilnoma nin xpusoro (AUC.,), Mipa
CTyneHro abcopbmii

8796 (+ 1996) nr.rogumay/mi

Hac NOCATHEHHS MAKCHMATBLHOT KOHIIEHTparii
(Tinax)

2.90 (+1.03) rox

*cepenue apudMeTHYHE

q)aDMaKOKiHeTPIKa eTaM6YTOHV

BemokTyBanns

IlepopanbHa 6i010CTyIHICT 70 — 80 %

Brmas ki BIJICYTHIH

Pozmoxia

OO6csr poszmoniny 201

(cepenniir) B o

3B’s3yBaHHs 3 OLIKaMM II1a3MuU KpOBI 10 -40 %

in vitro

TxaunuHMi po3momin BinnocHo HE3BKI KOHIICHTpalii, po3noiieHi
y KCO

Meta6oizm

| Heuinkopuii

Bupenennst

Ilepios HaniBBUBEICHHS

3 — 4 ronuan

Cepenniit cucremumii Kiipenc
(CI/F)

41 n/ronuny

% J03H, 1110 BUBOJUTHCH i3 CeUero

60 — 80 %

% AO03H, IO BUBOJUTHCS 3 KAJIOM

20 %

Oxpemi rpynu nauicnris

V BUIanKy HEPKOBOT HEJI0CTATHOCTI, IIePi0]] HAIliBBHBE IeHHS Ipenapary 301IbIIYEThCS JI0 8
roguH. EtamOyToun He BUBOUTLCS 3 KPOBI IUIAXOM IeMOliali3y.

5.3 Jokuinivyni ani 6e3mexn

Pesynbratu moxminiunmx JAaHUX, 0 0a3yr0ThCA Ha 3BHYAHIX AOCTIKEHESX (hapMaKoIOTiuHO]

0€3IeKH, TOKCHYHOCTI IIPY  BBEIEHH]
IIOTEHIliay,

IIOBTOPHHUX 1103, T€HOTOKCHYHOCTI,
TOKCHYHOTO BIITMBY Ha PENPOAYKTHBHICTH He CBINYATH TIPO '0COGITHE v HeGesmeKy
JUL OZMHH IIPH 3aCTOCYBAHHI MPENapaTy B peKOMEH/I0BAHHIX J034X. RS . e

v

HIIEPOTeHHOT0
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6.DAPMALUEBTUYHI XAPAKTEPUCTHUKH

6.1 Iepenix qomomiskHmx pedoBuH

OcHoBa TabneTkn: kanpio docdar ABOOCHOBHUIA, JKENIATHH, cOpOiT, KpOXMalIb KyKypyI3sHUIA,
MarHilo creapar.

IliekoBa o6om0oHKA: CTHIILENMONI03a, TiIIpoMenosa, TOJIE€THICHTTIKOJIB, i THTaHy T10KCHI.

6.2 Hecymicuicrn
He 3acTocogno.

6.3 Tepmin npuaTrocTi
48 micsmnis

6.4 OcobuuBi 3an106ixkHi 3axoau npu 36epiranui
30epiratu npu Temneparypi Huxue 30 °C. 30epiraru B 3aXHIIEHOMY BiJI CBITJIA MicIr.

6.5 Tun Ta Bmicr YIAaKOBKH
Baicrep 3 [IBX-amominito:

1o 10 rabnerok y Ouicrepi (cknamaeThes 3 Ipo30pux, 6e30apBHuX GicTepis i3 IIBX, 3axnecnux
amoMiHieBoIo hombro). IMo 10 OuicrepiB y kaproumiit YIIaKOBIII.

Posmip ynakosku: 10x10 TabJIETOK, BKDHTUX ILTIBKOBOIO 000JI0HKO¥O.

Bricrep 3 [IBX MBJIX-amoMiniro:

1o 28 rabnerok y Omicrepi (cknanaernes 3 TIOMapaH4eBuXx, Mpo3opux Omictepis i3 [IBX /
HBJIX, 3axieenux amominiesoro ¢ommroro).
1o 24 6icrepn y KapTOHHIN yIIaKoRBIi.

Posmip ynaxorxu: 24x28 TabJICTKH, BKPUTI 060JI0HKOO.

Hnsmka 3 TIEBIL:

Kpyrna, 6ina, HETIpo3opa mrstnika 3 ITEBIL], 3 6inoro Kpumkoro 3 [IEHII] ta 6inmum
IOJINPOIIICHOBUM TBUHTOBHM KOBIIQYKOM.

Poswmip ymakosku: 1000 TabJIeTOK

6.6 OcobumBi 3a11061sKH] 3axoam moao yruiizanii

Hisxux oco6nuBux Bumor.

Bynb-saxwuit HEBUKOPUCTaHUH NPOIYKT ab0 Biaxomm CJIil YTHIIi3yBaTH BIIOBIHO 10 MicLIeBHX
BHMOT.

7. MIOCTAYAJIbHUK

Kanina ®apmacrrorukans Jlimiten
1389, JIxonka - 382 228,

Paiion: Axmenabap,

lrar I'ymkapar, Tumis
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Tenedon: +91 2714-221481 / 221483/221484
daxc: +91 2714 220315

8. PEOEPEHTHUI HOMEP BO3 (ITPOT'PAMA IIPEKBAJII®IKAILIT)
TB00S

9. TIATA IIPEKBAJIIOIKA LT

13 Jlucromama 2003

10. TATA IEPELJISIAY TEKCTY

Cigens 2021

Ilocunannsa

3azanvui nocunanua:

Pexomennauii BOO3 3 nixysannst Ty6epkynbosy: 4-e Bumanns, 2010 JOCTYIIHO 3a IIOCHIIAHHAM:
htip.//whqlibdoc.who.int/publications/2010/9789241547833 eng.pdf

Pexomennanii 3 JiKyBaHHs pe3NCTEHTHOTO 0 JTIKApPChKHX 3aco0iB TyOepKyIb03y Ta JOrTSAY 3a
naniedramy, oHoBJIeHHst 2017 poKy, TOCTYITHI 32 TTOCHJIAHHSIM:
http.//’www.who.int/tb/publications/201 7/dstb guidance 2017/en/

Pharmaceutical Press. Martindale: The Complete Drug Reference (oroBmneno y 2018 poui)
JOCTYITHO 3a MOCHJIaHHAM (cTaHOM Ha 22 TpaBHs 2018 poky):
https://www.medicinescomplete.com/mc/

Ethambutol 400 mg Tablets (Fannin (UK) Ltd) SmPC, ocransiii meperssig 24 Ciunst 2017 POKY,
JOCTYIIHO 32 IIOCUJIaHHAM (cTaHoM Ha 22 TpaBHs 2018 poky):
https://www.medicines.org.uk/emc/product/8557/smpc

Posnin 4.2

Donald PR, Maher D, Maritz JS, Qazi S. Jlo3yBanus eTam6yTony JUIs TiKyBaHHS JiTei: OIS
JTiTeparypH Ta pekoMerarii. Int J Tuberc Lung Dis 2006; 10: 1318-30

Nahid P et al. Odinifine amepuxancbke TopakambHe ToBapHCTBO / LleHTpH 3 KOHTPOJIIO Ta
npodinakTuKu 3axBoproBaHb / Indexuiini Kiiniuni npakTiysi pexoMeHaanii momo JIKYBaHHS
JIKapChbKO-4yTIHBOrO TyGepkynpo3y B Amepuni. Oxford University Press 2016. HoctynHo 3a
MIOCHJIAHHSIM

https://www.cdc.gov/tb/publications/guidelines/pdf/clin-infect-dis.-201 6-nahid-cid_ciw376.pdf
Bunanns Rapid Advice, JlikyBanHs Ty6epKynbo3y y miteit, 2010, JOCTYIIHE 3a HOCHIAHHM:
https://www.who.int/tb/publications/th-children-rapidadvice/en/

Poznin 5.1

American Society of Health-System Pharmacists. AHFS Drug Information, noctynso 3a
HNOCHJIaHHAM (cTaHoM Ha 22 tpaBHs 2018 poky):
https://www.medicinescomplete.com/mc/ o , -
Hemanvna ingpopmayis npo yeii npenapam oocmynua na ee6-caiimi Beecsimubai o 2 ;'Zi?i“i§c;zz4‘l,\
oxoponu 300pos’s (BOO3): https://extranet.who.int/pqweb/medicines el N
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IHOOPMAIIMHAN JTUCTOK-BKJIA AL
AT MADIEHTA PEKOMEH/TI0BAHMIA BIUILJIOM IIPEKBAJII®IKALII BOO3

Leu inghopmayitinuii nucmox-sxnaduw JKApCbK020 3ac06y npucesuenuii 3acmocyeanio
JKApcLKo20 3aco6y, cxéanenozo Biddinom 3 npexeanigixayii - nixapcokux 3acobie BOO3.

Pexomenoayii wodo sacmocysanns ocnosani na pexomenoayisx BOO3 ma na ingpopmayii 6io
CYBOpUX Pe2YNIAMOPHUX Op2aHis. *

Jlikapcokuii 3aci6 mooice ompumamu 0036i1 Ha 000AMKOGUL abo iHwUil CnOCI6 3acmocyeanms
610 HayionanbHux DPe2yisamopnux opeanis.
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Indopmanis nias namicHTa
[TBO0S Toprora nasga|’
Etam6ytony T1IPOXJIOpHT

YBaxkno npounraiite Becy el JIHCTOK-BKJIAINIT 10 TOro, IK BH II0YHeTe NpHiiMaTH
JIKAPCHKHii 32¢i6, 0CKiIbKH Bin MICTHTL BajKJIMBY Il Bac iHgopmaiso.

— 30epiraiite meii BKJIQHII, MOXJIMBO BaM 3HAM00UTHCS NPOYUTATH HOTrO 3HOBY.

= Jlxmo y Bac BunmKIH NOMATKOB] TIMTaHHs 3BEPHITLCA IO ClemiazicTa, 1o HaTlac MeauyHi
IIOCITYTH.

— et mikapcekwuii 3aci6 NIPU3HAYCHUH TITBKH UTs Bac. He IeperaBaiTe Horo iHmmM
ocobam. Ie moxe im 3aIIKO/IUTH, HABITh SKIIO CUMIITOMH iXHEOT'O 3aXBOPIOBAHHA TakKi kK
K 1y Bac.

— JSlxmo Bac Typ6yrors Oynb-siki mo6iuni edexTn, noBinoMTe crROroO nikaps. Ile crocyerses
U HeOa)aHux e(eKTIB, 0 He 3a3HaYCH] B OboMy BKJIanumi. JIus. posmin 4.

Indopmaunis y ObOMY JIHCTKY-BKJIATHIII

o sBnse co6oro [TBOOS TOproBa Ha3Ba] 1 I 90ro BiH BHKOPUCTOBYETHCS.
o moTpi6HO 3HaTH TEPEL THM, K npuitMati [TB00S Toproga Ha3Ba].

Sk 3acTocoBysatn [TB00S TOProBa Ha3ea].

MosxnuBi-no6iuni peaxiii. -

Sk 36epiratu [TBOOS TOprosa Ha3gal.

Bwmict ynakokwu ta inma iHpopManis.

P P L0 bO

1. o siBasie coGoro [TB008 Toproga Ha3Bali 1715 9oro Bin BHKOPHCTOBYEThCS

[TBOO8 Toprosa Ha3Ba]- ne aHTUOIOTHK, gKmit BUKOPHCTOBYETbCA B KOMOIHAIT 3 iHImmmuy
IIPOTUTYOCPKYTO3HUMH  3acobaMu  juis JIKYBaHHS MyJTbTHPE3HCTEHTHOTO TYOEpKyIb03y,
COPUIHHEROro Mycobacterium tuberculosis.

[TBOO8 Toproea HasBa] MicTHTS AIIOYY PEYOBHHY eTaMOyTolL.

2. o noTpi6no 3maTH nepen tam, sik npuiiMmaru [TB00S TOprosa Ha3sa|.
He Buxopucrosyiitre [TB008 Topropa Ha3Ba|, AKINO BH:

* MaeTe NpodIeMH i3 30pom

* Mae€Te anepriro (mixBuimeny Y9yTIHUBICTE) 10 eramOyrony abo o OyIb-SIKUX iHIIHX
IHTPEIEHTIB BOro TIpernapary (nepeniveHux y posmini 6)

Ionepemkennst Ta 3ano6ixui 3axoau

[ToroBopits 3i cBoiM JIKapeM, sSIKIIO y Bac ¢:

* IPOGIIeMH i3 30poM. SIKINO BH OMITHIIH AKICh IPOGIIeMH i3 30poM, Heraiino 3BEPHITBCS 710
CBOTO JtiKapsl. Bam ikap 6yne NIePEBIPATH Balll 3ip epe i miy yac JIKyBaHHS.

* XBOpoOH HUPOK. Bamr mikap mMosxe amimmT AO03Y IBOTO NpErapary, sKIo y Bac € Opobiemu
3 HUPKaMH. % e

" Toprogi Hassu me npexpanidixyiorses BOO3. Le Binnosizansmicts HaIIOHANLHUX eIy NATOpE Are T3
JIKapCHKUX 3aC00iB. s A |
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IIpuiiom inmmx npenaparis

Iosinomte cBOEMY niKapIo, KO BRI npuiMacTe, HEMOAABHO NpHitMai a0 MOTIIH npuiiMaTH
Oyab-sKi iHI JTiKy.

He cnin npuiimatu [TB00S TOProBa HasBa] OJIHOYACHO 3 JHKAMH IS LUTYHKY, 1110 MICTSTh
AIMOMIHIIO TiPOKCHT (33CTOCOBYETHCS ISt TOJICTIICHHST Tevll Ta TpH po3jajax TPABJICHHS ),
OCKIJIBKH I1€ MOKE 3HU3HTH edexTuBHICTE eTaMGyTONIY.

IIpuiiom [TB00S Toprosa Ha3Ba] 3 I’Ker Ta HAMmosAMH
Bu mosxere npuitmary [TBOOS TOproea Ha3Ba] 3 ixero abo Mix mpuitomamu ixi.

BaritnicTs

SIKuio JKiHKa 3aBaritHina a6o IJIaHY€ BATITHICTS, Tif CITi/ 3BepHYTHCA 10 MEJIMYHOrO MpaIiBHHUKA,
o6 0BroBOPUTH NOTeHMiiHi [ICPCBard Ta PHU3UKU JIIKYBAHHS TYOepKyIb03y anst Hel Ta ii
JUTHHH.

Ilepiox roxyBanus rpymiro

EtamOyToun nponukae y IpyaHe MoJoKo. OHAK He MOBITOMILSIOCS Ipo HeOakaHI HACTIIKH I
HEMOBJIAT, IO 3HAXOJATHCA HA TIPYTHOMY BUTOJIOBYBAHHI y MaTepiB, sKi NpPHHMAIOTH
eTamMOyTOJI.

KepyBanus ABTOTPAHCIOPTOM 200 IHIIMMH MeXaHizMaMu

[TBOO8 Toprosa ma3ma] moxe CIPUIHHUTH MOPYIICHHs 30py ab0 IOKOMIOBAHHS YH OHIMIHHS
PyK 1 Hir. Ile MoXe BITHBATH Ha 37aTHICTE KCpyBaTH TPAHCIIOPTHUMH 3aCO0aMH Ta NpaIfOBATH
3 MEXaHI3MaMH.

Ipuitaseim [TB0OOS TOprosa HasBa], BU He IOBHHHI KepyBaTH TPaHCIIOPTHUMH 3aco0amMu Ta
TIPALIOBATH 3 MEXaHI3MaMH, IIOKH HE Ji3HAETeCh, K €TaMOyTON BILUIMBAE Ha Bac.

Tabnerxn erambyrony rizpoxiopumy 400 Mr MicTsTh CcOpOIT. SIKIIO Bam BimoMo, 1m0 B MaeTe
HETIEPEHOCUMICTE JESKHX IIyKPiB, IEPEeN MPUHOMOM 3BEPHITHCS 10 MEIMIHOIO IIpaniBHHKA, IO
IPU3HAYMB L€l JTIIKapChKuil 3acif.

3. sk 3acTocoByBatn [TB00S TOpropa Ha3Bal.

[TBOO08 Toprosa nassa] ciin HPUAMaTH IPUOIIH3HO B OMH 1 TOH Ke Yac HIOJHS, 1 TOYHO TaK, sIK
1€ IPU3HAYHUB BaM JiiKap.

Bu mosxere npuitmatu [TB0OOS TOprosa Haspa| HiA 4Yac 1Ki abo Mix npuiomamu 1xi. Ilpuitom
[TBOO8 Toprosa na3ga] 3 ixero Moxe 3MCHIIUTH NI00IYHi eekTH 3 oKy LITYHKA.

Tpusanicrts mixkyBanus 3amexuts Bil KoMOiHamii mikis, o BHKOPDUCTOBYIOTBECS pPa3oM i3
npenaparom [TBOO8 Toprosa nasea].

Hosza npemapary [TB00S TOProBa Ha3Ba] 3aJeXUTh BiJ Bamol Macu Tila, 1 03y mwis Bac
TIOBMHCH PO3paXyBaTH MeIUYHHUI ITpaIliBHHUK:

Lopocni

Ho3a craroBuTE 15-25 MIr/KT Mack Tina OZIUH pa3 Ha 100y.
Jlo6oBa 103a, | Jllana3oHu Bard MAaIicHTIB BikoMm Bix 15 pokiB
3aleXHO BiX MacH | 30 — 35 [ 36 — 45 kr 46 — 55 kr 56 — 70 xr
Tina KI'
Kinexicte 2 2 3 3
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TadJIeTOK

npenapary [TB00S
TOProBa Ha3gea|

Himu 0o 15 poxie

Ho3a cTanoBuTh 15-25 Mr/kr Macn TiIa, OJIMH pa3 Ha 100y:

%6013&1 no3a, Jliana3onn Bary narienTis Bikom ol5 poxin

3aJIEKHO BiJ 5-6Kr 7-9xr | 10-15xr | 16- 24-30kr | 31- >34kr
MacH Tina 23kr 34xr
Kinpxicts Tabnerox 3 mi® 4mn® | 6 M 1126 |1 abo 21ab | (> 14
npenapary [TB00S 1% Tab poxig) °
TOprosa Ha3Ba] abo
00’emy
JHCIIEPTrOBaHOT
| TabeTKH |
* Le o6csr, sixuit NOTPIOHO BUIIUTH TICIIS TOTO, AK oznHa TabeTka Gyna 3mimana 3 10 Mo BOJTH.
Jus. “SIx npuiimati [TBOOS TOProBa Ha3Ba|” I [OMAIBIIIX IHCTPYKIIiH.

b . "
JIns nux nanieHTin 3aCTOCOBYETBCA JI03yBAHHA I JOPOCIIHX.
3axeoprosanns nupox

Jxmo Bu maeTte 3aXBOPIOBaHHs HUPOK, BAll JIiKAp MOKe 3MiHUTH o3y npenapaty [TB00S
Toproea Ha3Ba] Ha 15-25 Mr/kr 3 pasu na TIOKAEHD (3aMiCTh OZHOTO pa3sy Ha 100y).

Sk npuiimatu [TB00S TOpropa Ha3pa|

3anuBaiite [TB0OOS TOproea Ha3Ba] Bonox0. SIKIIO Bama maca TiJla CTAaHOBHTH Bij 5 Jo 15 kr,
OZHY TabJIETKy i 3MimaT 3 10 My BOJIM 1 BHITHUTH JIHIIIE 9aCTHHY CyMIIli, K OIIMCAHO HIKYe:

* IomicTite 10 Mt (2 gaiini m0%KM) BoM B MaJICHbKUH YHCTHH KOHTelHHep 1 gonaiite 1 TaOJIeTKy
[TBOO8 Toprosa nazea]

* ITonpibmite Tabnerky, noku Bona HOBHICTIO HE PO3YHHUTHCS y Boxi

* SHalIiTE CBOO Macy Tina Yy TabJuIi BUINE, Ta 33 JOIOMOroo UIIIpHIa HabepiTh HeoOXinuumit
00’em cymimii i HeraiiHo BumHiiTe,

SIxkmo BH npuiiHsIH 6iap01e [TB008 Topropa Ha3Ba|, HiK cJri

SIKImo BY IpuiiHSIH 3aHaaTo OaraTo TabJeTOK, BaMm CJi Heraiuo 3BEPHYTHUCS 0 JliKaps,
MEIMYHOT 0 IIpaliBHUKA ab0 110 HaHOIMKI0T0 BimineH s JTKapHi MIBHIKOT JOIOMOTH. He
3a0ybTe B3ATH 3 C06050 YIaKOBKY Ta pemTy TabJIeToK.

SIxmo Bu 3a6yn npuiinsatu [TB008 Toprosa Ha3Baj

SIkimo By 3a6ymu IPUHHATH 103y penapary, i1 ¢l IpUMHATH, K TiIbKH srapaere. Onnaxk,
AKIIO NPUHOM HACTYIIHOI 3aIIaHOBAHO] AO3H HAaCTa€ NPOTAroM 6 IO/ , BapTO IIPOITYCTUTH
IIPUAOM Ta NPUHHATH HACTYIIHY 7103y Y 3BHYAiiHUI yac. o iy

Ho3y me crin IOZBOIOBATH, 00 KOMIIEHCYBATH IPOIIYIICHY.

Axmo Bu npununsere npuiivatu [TB008 Toprosa Ha3Ba|
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By noBuHHI IPOIOBXKYBATH NPUAMATH JIKK TaK JOBIO, K BaM 1€ NPU3HAYUB JIiKap, HABITh
SIKIIO BU CTATH MTOYYBATHCS Kparle. SIKI0 3yNHHUTH HPUIOM IIperapaTy 3aHaiTo PaHo,
1HQeKIIA MOXKe He BHITIKYBaTHCS MOBHICTIO. JIIKYBaHHs He CIIiI NPUIMHATH, SKIIO BaM IIbOTO HE
CKa3aB Balll JIiKap.

SIKImo y Bac BAHMKHYTB JI0JJaTKOBI 3aIIHTaHHSL LIIOA0 BUKOPHCTAHHSA 11bOTO IPOAYKTY, 3BEPHITHCS
JI0 CBOTO JIIKapsl.

4. MosxauBI 1o0iYHiI peaxiii.

Ik 1 Bei nmikapebki 3acobu, [TBO0S Toprosa Hassa] MOKe CIPHUMHATH H0OYHI eeKTH, OJHAK HE
y Beix manientis. Ilpu mikyBaHHI TyGepKyib03y, He 3aBKIM MOXKIMBO PO3PI3HHTH HebGaxaHi
edexrn, cnipuunneni [TBOOS Toprosa Hassa] BiJ TakWX, IO CHPHYMHEH] OyIb-SIKHMH IHITHME
NKapChKAMM 3aC00aMH, AKi BH MOXKETe IPUAMATH OJHOYACHO. 3 Ii€l MPHYUHH BaXKIHBO, 100
BH IIOBIIOMIISIIN JIIKaps IPO Oy/Ib-sIKi 3MiHK Y BaIIOMYy 310pOB’i.

Bawm ci1in Heraiino 3BepHyTHCS 3a MEAHYHOO JIOIIOMOTOIO, SKIIO y Bac €:

* PanToBi MPOOJIEMH 3 IMXAHHAM, XPHIIH, HaOpsK 00muyus, odei, ry6 abo ropia, Io4epBOHIHHS
abo Heperynspre cepeOHTTs. BoHI MOXyTh 6yTH CHMITOMaMH BaXKoi anepriquol peakiil.
IToroBopiTk 31 CBOIM JiKapeM HeraifHo, IKIIO y BaC €:

* 3MIHH 30Dy, BKJIIOYArOYM 3aTyMaHCHHs 30Dy, Oilb B odyax abo He3JaTHICTh GAaYHTH KOIBOPH
HaJIe)XHUM YUHOM (KOJIIpHA CIIITOTA).

Hacrynni no0iuni eexTd Takox MOKyTh BUHHKATH Y NIAIEHTIB, AKi OTPHMYIOTH €TaMOyTO:

— — Heuacmi no6iuni peaxyii (MOXyTh TparusTucs -6iapine uik & 1 3 1000 monei)

BHCOKHMIi PIBCHb CCYOBOI KMCJIOTH B KPOBi (TilepypHKeMis), 0 MosKe IIPU3BECTH JIO PO3BUTKY
noxarpy (011b a00 HaOpsK CyrI00iB) y AeIKUX JIoael

Piokicui no6iuni peaxyii (MoxyTh Bpaxkatn 110 1 3 10 000 moeif)

BimuyTTs NOKOMIOBAaHHS, «IIIMHILOK-TONOK» Ta OHIMIHHS, BHCHII, cBepOiXK, KPOIHUB'IHKA
(uepBoHi, cBepOIIAYl BUIIYKIOCTI Ha LIKipi), aHai3M KpOBi, IO MOKA3yIOTh 3HMKEHHS PiBHSA
TPOMOOLIUTIB y KPOBI (1€ MOKe CTAaTH MPUYHHOIO KPOBOTEY Ta YTBOPEHHS CHHIIIB)

yorce pioxicni nobiuni peaxyii (MoxyTh 3adinaru Menmte 1 3 10 000 moeit)

3aIlaMOpPOYEHHSs, TOJIOBHHH 0171k Ta Je30picHTAaIis

TICHXI49HA PO3TyOIIEHiCTh, ramonuHanii (6auntn abo IyTH pedi, IKHX HACIIpaBIi HeMmac)
poOJIeMH 3 NEYiHKOIO (IIe4iHKOBA HEIOCTATHICTh)

npobnemu 3 HupKamu (6inb y Tomepexy, OLIb/IediHHS TP BHAITEHHI cedi, TPyAHOLI npu
BI/II[IJIGHHI cedi)

IIOTaHe caMonoqur;I, 6011 B cyrnobax, TMXoMaHKa

YPaKCHHS JIET€Hb, 10 CIIPHYUHSE YTPYAHEHHS IUXAHHS

WIKIPHi anepriyni peakmil Ha siCKpaBe CBITJIO, CMJIBHI IIKIpHI BHCHIAHHS 3 NYyXUPSIMH 1
JIYIIEHHSIM IIKIpH

aHaJIi3| KPOBi, IO MOKAa3YIOTh 3HUKEHMUI PIBEHb JeAKNX BHIIB OiIMX KPOB'SHHX KIITHH

I1o614ni peaxyii 3 He8IOOMOI YaACMOMOoIo

HYIIOTa, OJIIOBAHHS, BTPATa aNETUTY, Ta3H (METeOopH3M), GLIb y KHBOTI, miapes, po3aj MUTYHKY
3anaieHHs eYIHKH, JKOBTAHMIA (TOKOBTIHHS LIKipH Ta/abo odeit), aHaTi3|W KPOBI, 10 CBiI4aTH
Ipo NPOOIIEMH 3 TIEYIHKOIO

Skmo Oyab-sxuii 3 MOOIYHHX eeKTiB cTac cepifo3HHM, ab0 SKIIO BH HOMILIaCTG Oy ab-sKi
1106141 eekTH, He 3a3HAYCH] B 1[LOMY JIMCTKY-BKJIAIMI, SKOMOTa IIBHA
JIKaps.

Iosigomuensst npo nodiyHi peaxmii
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JIKImO 'y Bac BHHHMKIM  SKich MOOiYHI edeKTH, mOBizOMTe npo ne coro Jjikaps. Cromu
BIZTHOCATHCS Hebakani peaKilii, He 3a3HaueHi B bOMY JUCTKY-BKJIauIII. SIKIIO 11e MOXKIMBO, BU
TaKOK MOXKETe TOBIIOMUTH MPo 1obidHi edekTn Ge3nocepeHpo depes HalllOHAJIBHY CHCTEMY
3BityBanua. [lopiommsiroun npo mnoGiumi peakmii, BH MOKETe JOMOMOITH ITOKPaLIUTH
PO3yMiHHA Oe3MeKH I[bOro Ipenapary.

3. SIx 30epiratu [TB008 Toprosa nassaj

30epiraiiTe e Jikapcbkuit 3aci6 cmig y HEJIOCTYITHOMY JUIst TiTel MicIi Ta I1o3a mosem ix 3opy.
36epiratu npu Temneparypi ne sume 30 °C. 36epirati B 3aXUIIEHOMY BiJI CBITJIA MicIIi.

He Buxopucrosyiite neli mpemapar micns 3akimueHHs TepMiHy IPUIATHOCTI, 3a3HAYEHOTO0 Ha
etukeTii. TepMiH IpHIaTHOCT] BITHOCHTHCS 10 OCTAHHBOTO JHS MICSI IIEOTO TEPMiHY.

He Buxunaiite 6yap-aKi 1iku y cTivni BoAM un 106YTOBI BiAX0mu. 3amuTaiite CBOro crenianicra,
10 Halae MEIWYHI IIOCIYTH, SK YTUI3YBATH JIKH, SKUMH BH OLIbIIe He Kopuctyerech. Lli
3aX0/li I0IIOMOJKYTh 3aXHCTUTH HABKOIIHIIIHE CEPENOBHUIIE.

6. BmicTt ynakoskn Ta inma indopmanis.

o mictuts [TB008 Toprosa nassal

. 104010 PEYOBHHOIO € eTaMGyTOITy TiIPOXIOPH

o Ini cknagosi [TBOO8 Toprosa Haspal:

Ocrora Tabnetkn: Kampiilo Gocdar ABOOCHOBHHIL, sKeNaTHH, cOpGiT, KpPOXMalb KyKypyI3siHUH,
MAarHilo creapar.

[TniBKOBa 060JI0HKA: €THIIIETIOI03a, riIpOMeNo3a, MOJieTHIIEHTTIKOIb, 1 TUTaHY JIOKCH]IL.

3osuimmniii Burasx [TB008 Toproea Ha3Ba] Ta BMICT YHAKOBKH
Kpyrui, nBoomykii, BKpUTI MIIiBKOBOIO 0G0I0HKOIO TabIeTKH Bz 6ioT0 10 Maiixke 6ioro
KOJILODY, INIaJIEHBKI 3 000X OOKIB.

Brictep 3 [IBX-amoMmiHiro:

Lo 10 Tabnerox y 6mnicTepi (ckIagaeTbes 3 MPO3OpHX, 6e3bapBruX Omicrepis i3 [IBX, 3akiecnux
AMOMIHIEBOKO poibroro). ITo 10 6ictepis y kapTomHiit YIIaKOBII].

Posmip ynmakoskum: 10x10 TabneToK, BKPHTHX IUTIBKOBOIO 060IOHKOIO.

Bricrep 3 [IBX /TIBJIX-amominiro:

ITo 28 Tabnetox y GricTepi (ckanaeThes 3 moMapaHdeBHx, nposopux Oimicrepis i3 IIBX /
IIBJTX, 3aKiecHUX amoMiHi€BOIO (HOTBIOI0).
Ilo 24 GnicTepn y kapTOHHIlH ymaKoBLi.

Posmip ynmaxosxu: 24x28 TabneTku, BKpHTI 06010HKOIO.

[Tnamxa 3 TTEBII; S
Kpyrua, 6ina, senposopa msimka 3 ITEBIII, 3 6111010 KpHIIKOIO 311
HOTINPOIITEHOBUM T'BHHTOBHM KOBIIAYKOM.
Po3mip ynakosku: 1000 tabneTox
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Ethambutol hydrochloride 400mg tablets WHOPAR Part 4 January 2021

(Cadila Pharmaceuticals Ltd), TB008

WHO-PQ RECOMMENDED
SUMMARY OF PRODUCT CHARACTERISTICS

This summary of product characteristics focuses on uses of the medicine covered by WHO's
Prequalification Team - Medicines. The recommendations for use are based on WHO guidelines and

on information from stringent regulatory authorities.”
The medicine may be authorised for additional or different uses by national medicines regulatory

authorities.

*https://extranet.who.int/pqweb/sites/defau1t/ﬁles/documents/75%2OSRA%2OClariﬁcation_F €b2017_newtempl.pdf
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Ethambutol hydrochloride 400mg tablets WHOPAR Part 4 January 2021
(Cadila Pharmaceuticals Ltd), TB008

1 NAME OF THE MEDICINAL PRODUCT
[TBOOS trade name]f

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each film coated tablet contains:
Ethambutol hydrochloride 400 mg

Each tablet contains sorbitol 2.8 mg

For a full list of excipients see section 6.1

5 PHARMACEUTICAL FORM

White to off white, smooth, round, biconvex, film coated tablets, plain on both sides.
The tablet should not be divided.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

[TBOO8 trade name] is indicated in combination with other anti-tuberculosis agents for the treatment of
multi-drug resistant tuberculosis (MDR-TB) caused by Mycobacterium tuberculosis.

Consideration should be given to official guidelines for prevention and treatment of tuberculosis, e.g., those
of the WHO. B -

4.2 Posology and method of administration

Posology
[TBOO08 trade name] is always given in combination with other anti-tuberculosis medicines for the treatment
of MDR-TB.

The duration of therapy depends on the combination of medicines used together with [TB00S trade name].
Official national and/or international guidelines, e.g. of the WHO, should be consulted.

Adults and children aged 15 years and older
The dose is 15-25 mg/kg body weight, taken once daily.

Weight-based Weight bands in patients 15 years old or older
daily dose

30-35kg  36-45kg  46-55kg | 56-70kg  >70kg

Number of
tablets of 2 2 3 3 3
[TBOOS trade
name]

Children younger than 15 years , v

The dose is 15-25 mg/kg body weight, taken once daily:

T Trade names are not prequalified by WHO. This is the national medicines regulatory agency’s responsibility.
Page 2 of 8
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Weight-based v Weight bands in patients under 15 years old
daily dose

5-6kg | 7-9kg | 10-15kg | 16-23kg | 24-30kg | 31-34kg | >34 ke

Number of

tablets of
[TBOOS trade 3mL? 4 mL? 6 mL? 1 tablet lorl’ 2 tablets | (> 14

b
name] or tablets years)

volume of
dispersed
tablet

? This is the volume to be drunk after one tablet has been mixed in 10 mL of water. See “How to take
[TB008 trade name]” for further instructions.
® For these patients, use adult dosing.

Renal impairment

If creatinine clearance is less than 30 mL/minute, ethambutol should be given at a dose of 15-25 mg/kg 3
times a week (rather than once a day) and plasma ethambutol concentration monitored.

As children might be less likely or unable to report ocular toxicity, particular caution may be warranted.

Hepatic impairment:
No dose adjustment is necessary in patients with hepatic impairment.

Missed doses— - =

It is important that the patient takes the medicine regularly as prescribed. Missing doses can increase the risk
of resistance to [TB008 trade name] and reduce its effectiveness.

In case a dose is missed, this dose should be taken as soon as possible. However, if the next regular dose is
due within 6 hours, the missed dose should be omitted.

Method of administration
[TBO08 trade name] can be taken with food or between meals. Taking it with food may reduce
gastrointestinal side effects.

[TB008 trade name] should be swallowed with water. If the patient weighs between 5 and 15 kg, one tablet
of [TB008 trade name] should be dispersed in 10 mL of water and only some of the volume (as indicated in
the table above) should be drunk.

4.3 Contraindications

* Hypersensitivity to ethambutol or to any of the excipients of [TB00S trade name].
* Patients with known optic neuritis and poor vision unless clinical judgement determines that
ethambutol may be used.

4.4 Special warnings and precautions for use

Renal impairment
Toxic effects are more common if renal function is impaired. In particular, visual acuity should be monitored
more closely in these patients.

Visual impairment a
Ethambutol causes ocular toxicity and patients should be advised to report any changes of visual acuity. An
ophthalmic examination is recommended before starting treatment and every 4 weeks during treatment. It
should include visual acuity, colour vision, field of vision and ophthalmoscopy. For patients with visual
defects or renal insufficiency the frequency of tests should be increased to every second or third week.’

Page 3 of 8
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Patients who cannot report changes to their visual acuity should be more closely monitored for any
deterioration during treatment with ethambutol. In young children and those with communication difficulties,
parents or other family members should be given advice about the need to report visual side-effects.

Ethambutol should be stopped immediately if vision is impaired (see section 4.8).

Hepatic impairment
Liver function tests should be performed in patients who develop symptoms suggestive of hepatitis or who
become generally unwell during treatment.

[TBOO08 trade name] contains sorbitol. Patients with rare hereditary problems of fructose intolerance may
experience symptoms of intolerance when using it.

4.5 Interaction with other medicinal products and other forms of interaction

Aluminium hydroxide reduces the absorption of ethambutol. Acid-suppressing drugs or antacids that do not
contain aluminium hydroxide should be used during ethambutol therapy.

4.6 Fertility, pregnancy and breast-feeding

Pregnancy

There are reports of ophthalmic abnormalities occurring in infants born to women on antituberculous therapy
that included ethambutol. Therefore, [TB008 trade name] should be used only when the benefits are
considered to outweigh any risk.

Breast-feeding

Ethambutol passes into the breast milk. However, adverse effects in children breast-fed by women taking
ethambutol have not been reported. Breast-feeding is not recommended during treatment with [TB00S trade
name] unless the benefit of breast-feeding to the child is considered to outweigh any possible risks.

Fertility
There are no data on ethambutol’s effects on fertility.

4.7 Effects on ability to drive and use machines
Patients whose vision is impaired during treatment with ethambutol should not drive or operate machinery.

Patients should not drive or operate machinery if affected by possible side effects such as numbness,
paraesthesia, dizziness and disorientation.

4.8 Undesirable effects

The most important adverse reactions of ethambutol is retrobulbar neuritis with reduced visual acuity.

Adverse events considered at least possibly related to ethambutol are listed below by body system, organ

class and frequency. Frequencies are defined as very common (up to 1 in 10), common (between 1 in 100
and 1 in 10), uncommon (between 1 in 1000 and 1 in 100), rare (between 1 in 10 000 and 1 in 1000), very
rare (less than 1 in 10 000), and ‘not known’.

Nervous system disorders

Rare peripheral neuritis, peripheral neuropathy, paraesthesia (especially in the
extremities), numbness

Very rare disorientation, dizziness, headache

Psychiatric disorders

Very rare mental confusion and hallucination

Page 4 of 8
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Gastrointestinal disorders

Not known nausea, vomiting, anorexia, flatulence, abdominal pain, diarrhoea
Hepatobiliary disorders

Very rare hepatic failure

Not known hepatitis, jaundice, increase in liver enzymes

Renal and urinary disorders

Very rare nephrotoxicity including interstitial nephritis
Eye disorders

Uncommon optic neuritis (decreased visual acuity, loss of vision, scotoma, colour blindness,
visual disturbance, visual field defect, eye pain)

Blood and lymphatic systems disorders

Rare thrombocytopenia,

Very rare leucopenia, neutropenia
Respiratory, thoracic and mediastinal disorders

Very rare pneumonitis, pulmonary infiltrates, with or without eosinophilia
Metabolism and nutrition disorders

Uncommon hyperuricaemia

Very rare gout

Immune system disorders

Very rare hypersensitivity, anaphylactoid reactions (see also “Skin and subcutaneous tissue
disorders™)

Skin and subcutaneous tissue disorders

Rare rash, pruritus, urticaria

Very rare photosensitive lichenoid eruptions, bullous dermatitis, Stevens-Johnson syndrome,
epidermal necrolysis

Musculoskeletal and connective tissue disorders

Very rare | joint pains

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows
continued monitoring of the benefit/risk balance of the medicinal product. Health care providers are asked to
report any suspected adverse reactions to the marketing authorisation holder, or, if available, via the national
reporting system.

4.9 Overdose

Symptoms

Gastrointestinal disturbances, vomiting, fever, headache, anorexia, dizziness, hallucinations and visual
disturbances

Treatment

There is no specific antidote and treatment is supportive. Emesis and gastric lavage may be of value if started
within a few hours of ingestion. Subsequently, haemodialysis or peritoneal dialysis may be of value.

5. PHARMACOLOGICAL PROPERTIES

54 Pharmacodynamic properties

Pharmacotherapeutic group: Antimycobacterial (drugs for treatment of tuberculosis).
ATC code: JO4AK02

Page 5 of 8
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Mechanism of action

Ethambutol at the recommended doses is bacteriostatic. It has very little sterilising activity. Its mechanism of
action is now known, but it is thought to inhibit cell wall synthesis by preventing the incorporation of
mycolic acids; this stops cell multiplication and can lead to cell death. Ethambutol is only active against
bacteria undergoing cell division.

Ethambutol is active against virtually all strains of Mycobacterium tuberculosis and M. bovis and is also
active against other mycobacteria such as M, kansasii. When used alone for treatment of tuberculosis,
tubercle bacilli from these patients developed resistance to ethambutol. The development of resistance is
unpredictable and may occur in a step-like manner. No cross-resistance between ethambutol and other
antituberculosis agents has been reported. Ethambutol delays or prevents the emergence of mycobacterial
resistance when it is used with other antituberculosis drugs.

5.2 Pharmacokinetic properties

The absorption characteristics of [TB00S trade name] have been determined after administration of one
Ethambutol hydrochloride 400mg tablets in healthy volunteers in the fasting state as follows:

Pharmacokinetic variable Mean value* (+ standard deviation)
Maximum concentration (Cax) 1539 (+ 446) ng/mL
Area under the curve (AUCy...), a measure of the 8796 (+ 1996) ng.h/mL

extent of absorption

Time to attain maximum concentration (Trmax) 2.90 (£1.03) hours

*arithmetic mean

Pharmacokinetics of ethambutol

Absorption

Oral bioavailability 70 — 80 %
Food effect L
Distribution

Volume of distribution 20L
(mean)

Plasma protein binding in 10-40 %
vitro

Tissue distribution Relatively low concentrations distributed to CSF

Metabolism
Hepatic
Elimination
Elimination half life d=4h
Mean systemic clearance 41 L/h
(CI/F)
% of dose excreted in urine 60 - 80%
20%

% of dose excreted in facces

Page 6 of 8
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Special Populations
Half-life is increased up to 8§ hours in cases of renal impairment. Ethambutol is not removed from the blood
by haemodialysis.

5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans at recommended doses based on conventional studies
of safety pharmacology, repeated-dose toxicity, genotoxicity, carcinogenic potential, toxicity to
reproduction.

6. PHARMACEUTICAL PARTICULARS

6.1 List of Excipients
Core tablet: Dibasic calcium phosphate, gelatin, sorbitol, maize starch and magnesium stearate.
Film-coat: Ethylcellulose, hydroxypropylmethyl cellulose, polyethylene glycol and titanium dioxide

6.2 Incompatibilities:
Not applicable.

6.3 Shelf life;
48 months

6.4 Special precautions for storage
Store below 30°C. Protect from light.

6.5 Nature and contents of container

PVC-Alu blister pack: = -
Blister card of 10 tablets (comprised of clear, transparent PVC blisters sealed with aluminium foil). Each box
contains 10 blister cards.

Pack size: 10x10 film coated tablets

PVC/PVDC -Alu blister pack:

Blister card of 28 tablets (comprised of orange, transparent PVC/PVDC blisters sealed with aluminium foil).
Each box contains 24 blister cards.

Pack size: 24x28 film coated tablets

HDPE bottle pack:
A round, white, opaque, HDPE bottle fitted with white LDPE lid and white polypropylene screw cap Pack
size: 1000 tablets

6.6 Special precautions for disposal
No special requirements.
Any unused product or waste material should be disposed of in accordance with local requirements.

Ts SUPPLIER

Cadila Pharmaceuticals Limited

1389, Dholka — 382 225

District: Ahmedabad

Gujarat State, India

Phone: +91 2714-221481 / 221483 /221484
Fax: +91 2714 220315
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WHO-PQ RECOMMENDED
PATIENT INFORMATION LEAFLET

This patient information leaflet focuses on uses of the medicine covered by WHO's Prequalification Team -
Medicines. The recommendations for use are based on WHO guidelines and on informarion from stringent

regulatory authorities.”
The medicine may be authorised for additional or different uses by national medicines regulatory authorities.

i hitps://extranet.who.int/pqweb/sites/default/files/documents/75 %20SRA%20clarification Feb2
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Information for the patient

[TBOOS trade name]’
Ethambutol hydrochloride

Read all of this leaflet carefully before you start taking this medicine because it contains important
information for you.

- Keep this leaflet. You may need to read it again.

- If you have questions about the medicine, ask your health care provider.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if
their signs of illness seem to be the same as yours.

- If you are concerned about any side effects, talk to your health care provider. This includes unwanted
effects not listed in this leaflet. See section 4.

What is in this leaflet

What [TB008 trade name] is and what it is used for

What you need to know before you take [TB00S8 trade name]
How to take [TB008 trade name]

Possible side effects

How to store [TB00S trade name]

Contents of the pack and other information

AR I 1

s What [TB008 trade name] is and what it is used for
[TBOOS trade name] is an antibiotic used in combination with other anti-tuberculosis agents for the treatment
of multi-drug resistant tuberculosis caused by Mycobacterium tuberculosis.

[TBO08 trade name] contains the active substance ethambutol.
2; What you need to know before you take [TB008 trade name]

Do not use [TB008 trade name] if you:

e  have sight problems
e are allergic (hypersensitive) to ethambutol, or to any of the other ingredients of this medicine (listed in

section 6)
Warnings and precautions
Talk to your health care provider if you have:

e  problems with eyesight. Contact your health care provider at once if you notice any problems with
vision. Your health care provider will check your vision before treatment and also during treatment.

*  kidney disease. Your health care provider may change the dose of this medicine if you have kidney
problems.

Taking other medicines

Tell your health care provider if you are taking, have recently taken or might take any other medicines.

You should not take [TB00S8 trade name] at the same time as stomach medicines that contain alur’ninigin ;

hydroxide (used to relieve heartburn and indigestion), as this can make ethambutol less effective.

T Trade names are not prequalified by WHO. This is the national medicines regulatory agency’s responsibilfty. S
Page 2 of 6
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Taking [TB00S trade name] with food and drink

You can take [TB0O0S trade name] with food or between meals.

Pregnancy

If a woman becomes pregnant, or is planning to become pregnant, she must contact a health care provider to
discuss the potential benefits and risks of the tuberculosis therapy for her and her child.

Breast-feeding

Ethambutol passes into breast milk. However, unwanted effects have not been reported in breast-feeding
infants of mothers who are taking ethambutol,

Driving and using machines

[TBOO0S trade name] may cause visual disturbances or tingling or numbness in the hands and feet. They can
affect the ability to drive and to use machines.

After taking [TB00S trade name], you should not drive or use machinery until you know how ethambutol
affects you.

Ethambutol hydrochloride 400 mg tablets contains sorbitol. [f you have been told by your health care
provider that you have an intolerance to some sugars, contact your health care provider before taking
this medicinal product.

3, How to take [TB00S trade name]j

You should take {DotWP-ProductName} at around the same time every day, and exactly as prescribed by
your health care provider. o

You can take {DotWP-ProductName} with food or between meals. Taking {DotWP-ProductName} with
food may reduce side effects with your stomach.

The duration of treatment depends on the combination of medicines used together with {DotWP-
ProductName}.

The dose of {DotWP—ProductName} depends on your weight and your health care provider will work out
your dose:

Adults
The dose is 15-25 mg/kg body weight, taken once daily.

W elghtbaseddally
dose

umber of

. tablets of

. {DotWP-
ProductName}
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Children younger than 15 years
The dose 1s 15-25 mg/kg body weight, taken once daily:

Weight-based Weight bands in patients under 15 years old
daily dose

5-6kg 7-9kg  10-15kg | 16-23 24-30kg  31-34 >34 kg
kg kg

Number of
tablets of 3mL* 4mL* @ 6mL? 1 tablet  lorl' @ 2tablets (>14
{DotWP- tablets years) ®
ProductName}
or volume of
dispersed
tablet

? This is the volume to be drunk after one tablet has been mixed in 10 mL of water. See “How to take
{DotWP-ProductName}” for further instructions.
® For these patients, use adult dosing.

Kidney disease
If you have a kidney disease, your health care provider may change the dose of {DotWP-ProductName} to
15-25 mg/kg 3 times a week (instead of once a day).

How to take {DotWP-ProductName}

Swallow {DotWP-ProductName} with water. If your weight is between 5 and 15 kg, one tablet should be
mixed with 10 mL of water and only some of the mixture should be drunk, as described below:

¢ Place 10 mL (2 teaspoons) of water in a small, clean container and add 1 tablet of {DotWP-
ProductName}

e Crush the tablet until it is fully dispersed in the water

* Look up your weight in the table above and using a syringe, withdraw the required volume of
mixture and drink it immediately

If you take more {DotWP-ProductName} than you should
You should immediately contact a doctor, health care provider or the nearest hospital emergency department
if you have taken too many tablets. Remember to take the pack and any remaining tablets with you.

If you forget to take {DotWP-ProductName}

If you miss a dose, you should take it as soon as you remember. However, if the next scheduled dose is due
within 6 hours, you should skip the missed dose and take your next dose at the usual time.

A dose should not be doubled to make up for a missed dose.

If you stop taking {DotWP-ProductName}

You should keep taking the medicine for as long as your health care provider tells you to do so, even if you
feel better. If the medicine is stopped too soon, the infection may not be completely cured. Treatment should
not be stopped unless your health care provider says so.

If you have any further questions on the use of this product, ask your health care provider.

4. Possible side effects

Like all medicines, [TB0OS trade name] can cause side effects, but not everybody gets them. When treaﬁﬁg :
tuberculosis, it is not always possible to differentiate between unwanted from [TBOOS trade name] and those” |
caused by any other medicines you may be taking at the same time. For this reason, it is important that you

tell the health care provider of any change in your health.
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You should ask for medical help immediately if you have:

e sudden problems with breathing, wheeziness, swelling of the face, eyes, lips or throat, flushed
appearance or irregular heartbeat. These may be symptoms of a severe allergic reactions

Speak with your health care provider straightaway if you have:

e  changes in vision, including blurred vision, eye pain or not being able to see colours properly (colour
blindness)

The following side effects can also occur in patients treated with ethambutol:
Uncommon side effects (may affect more than 1 in 1000 people)

high levels of uric acid in the blood (hyperuricaemia) which may lead to gout (pain or swelling of the
joints) in some people

Rare side effects (may affect up to 1 in 10 000 people)
tingling, ‘pins-and-needles’ and numbness
rash, itchiness, hives (red, itchy bumps on the skin)
blood tests showing reduced blood platelets (which can cause bleeding and bruising)
Very rare side effects (may affect fewer than 1 in 10 000 people)
dizziness, headache and disorientation
mental confusion, hallucination (seeing or hearing things that are not there)
liver problems (hepatic failure)
kidney problems (lower back pain, pain/burning when passing urine, difficulty when passing urine)
feeling ill, joint pains, fever
lung damage causing breathing difficulty
skin allergy to bright light, severe skin rashes with blistering and skin peeling
blood tests showing reduced levels of some types of white blood cells
Frequency of side effects not known
nausea (feeling sick), vomiting, loss of appetite, gas (flatulence), belly pain, diarrhoea, upset stomach

inflammation of the liver, jaundice (yellowing of the skin and/or eyes), blood tests suggesting liver
problems

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, tell your health
care provider as soon as possible.

Reporting of side effects

If you get any side effects,talk to your health care provider. This includes unwanted effects not listed in this
leaflet. If available, you can also report side effects directly through the national reporting system. By
reporting side effects you can help improve understanding about the safety of this medicine.

5. How to store [TB008 trade name]

Keep this medicine out of the sight and reach of children.

Store below 30°C. Protect from light.

Do not use this medicine after the expiry date stated on the label. The expiry date refers to the last day of that
month. TR

Do not throw away any medicines in wastewater or household waste. Ask your health care provider howio
throw away medicines you no longer use. These measures will help protect the environment. .
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6. Contents of the pack and other information
What [TB008 trade name] contains

- The active ingredient is ethambutol hydrochloride.
- The other ingredients of [TB00S trade name] are:
Core tablet: Dibasic calcium phosphate, gelatin, sorbitol, maize starch, magnesium stearate.

Film-coat: Ethylcellulose, hypromellose, lake of sunset yellow, polyethylene glycol 4000, propylene glycol,
purified talc and titanium dioxide.

What [TB008 trade name] looks like and contents of the pack

White to off-white, smooth, round, biconvex, film coated tablets plain on both the sides.

PVC-Alu blister pack:

Blister card of 10 tablets (comprised of clear, transparent PVC blisters sealed with aluminium foil). Each box
contains 10 blister cards.

Pack size: 10x10 film-coated tablets

PVC/PVDC -Alu blister pack:

Blister card of 28 tablets (comprised of orange, transparent PVC/PVDC blisters sealed with aluminium foil).
Each box contains 24 blister cards.

Pack size: 24x28 film-coated tablets

HDPE bottle pack:
A round, white, opaque, HDPE bottle fitted with white LDPE 1id and white polypropylene screw cap Pack
size: 1000 tablets

Supplier Manufacturer

Cadila Pharmaceuticals Limited Cadila Pharmaceuticals Limited

1389, Dholka —382 225 Main Pharma Block

District: Ahmedabad 1389, Trasad Road

Gujarat State, India Dholka —382 225, Ahmedabad

Phone: +91 2714-221481 /221483 / 221484 Gujarat State, India

Fax: +91 2714 220315 Phone: +91 2714-221481 /221483 / 221484

Fax: +91 2714 220315

For any information about this medicine, contact the local representative of the supplier.

This leaflet was last revised in January 2021

Detailed information on this medicine is available on the World Health Organization (WHO) website:
https./fextranet.- who.int/pgweb/medicines
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